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RADIO TEST REPORT

FCC 47 CFR PART 15 SUBPART C

Test Standard
Product name
Brand Name
Model No.

Test Result

Statements of
Conformity

FCC Part 15.247
Fusion Domain
Foxtron

Fusion Domain; Fusion Domain D31H NA;

Fusion Domain D31H AWD NA; Fusion Domain D31F AWD;
Fusion Domain D21 TWN; Fusion Domain D21 TWN AWD;
Fusion Domain P71; Fusion Domain P71 AWD

Pass

Determination of compliance is based on the results of the
compliance measurement, not taking into account
measurement instrumentation uncertainty.

The test Result was tested by Compliance Certification Services Inc. The test data, data
evaluation, test procedures, and equipment configurations shown in this report were
given in ANSI C63.10: 2013 and compliance standards.

The test results of this report relate only to the tested sample (EUT) identified in this

report.

The test Report of full or partial shall not copy. Without written approval of Compliance
Certification Services Inc.( Wugu Laboratory)

Approved by:

52"'7 Hu

Sehni Hu
Supervisor

Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 90 days only.
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1. GENERAL INFORMATION
1.1EUT INFORMATION

Foxtron Vehicle Technologies Co., Ltd.

Applicant 6F, No. 26, Baogao Rd., Xindian Dist., New Taipei City 231029,
Taiwan (R.O.C.)
FUCHI ELECTRONICS CO., LTD.

Manufacturer No. 355, Sec. 2, Nankan Rd., Luzhu Dist., Taoyuan City 338 , Taiwan
(R.O.C)

Equipment Fusion Domain

Brand Name

Foxtron

Model No.

Fusion Domain; Fusion Domain D31H NA;

Fusion Domain D31H AWD NA; Fusion Domain D31F AWD;
Fusion Domain D21 TWN; Fusion Domain D21 TWN AWD;
Fusion Domain P71; Fusion Domain P71 AWD

Model Discrepancy

Difference of the those model number (list on this report) are just for
marketing purpose only.

Received Date

March 3, 2025

Date of Test

March 24 ~ 25, 2025

EUT Power Rating

Power from DC 12V.

H.W Version

XD

S.W Version

V0.1.2

Serial Number

FTF62A178801B253400036XD1

Remark:

1. For more details, please refer to the User’s manual of the EUT.
2. Disclaimer: Antenna information is provided by the applicant, test results of this report are applicable to

the sample EUT received.

3. Disclaimer: Variant information between/among model numbers is provided by the applicant, test results
of this report are applicable to the sample EUT received of main test model name.
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1.2EUT CHANNEL

INFORMATION

Page: 5 /83
Rev.: 00

Frequency Range

2402MHz-2480MHz

Modulation Type

GFSK for BLE 125 Kbps
GFSK for BLE 500 Kbps
GFSK for BLE 1 Mbps
GFSK for BLE 2 Mbps

Number of channel

40 Channels

Remark:

Refer as ANSI C63.10: 2013 clause 5.6.1 Table 4 for test channels

Number of frequencies to be tested

Frequency range in Number of Location in frequency

which device operates frequencies range of operation
[ ] 1 MHzorless 1 Middle
|:| 1 MHz to 10 MHz 2 1 near top and 1 near bottom
|Z| More than 10 MHz 3 1 near top, 1 near middle, and 1 near bottom
1.3ANTENNA INFORMATION
Antenna Type X Monopole ] PCB [] Dipole [] Coils
Antenna Gain Gain: 2.53 dBi
Notes:

1.The antenna(s) of the EUT are permanently attached and there are no provisions for connection to an
external antenna. So the EUT complies with the requirements of §15.203.
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1.4AMEASUREMENT UNCERTAINTY

PARAMETER

UNCERTAINTY

IAC Powerline Conducted Emission

+/-2.21 dB

Channel Bandwidth

+/-2.79 dB

RF output power (Power Meter + Power sensor)

+/- 0.24 dB

Power Spectral density

+/-2.74 dB

Conducted Bandedge

+/-2.74 dB

Conducted Spurious Emission

+/-2.74 dB

Radiated Emission_9kHz-30MHz

+/- 3.492 dB

Radiated Emission_30MHz-200MHz

+/- 3.62 dB

Radiated Emission_200MHz-1GHz

+/- 3.899 dB

Radiated Emission_1GHz-6GHz

+/- 5.063 dB

Radiated Emission_6GHz-18GHz

+/- 5.122 dB

Radiated Emission_18GHz-26GHz

+/- 3.032 dB

Radiated Emission_26GHz-40GHz

+/- 3.271 dB

Remark:

1.This uncertainty represents an expanded uncertainty expressed at approximately the 95% confidence

level using a coverage factor of k=2

2. ISO/IEC 17025 requires that an estimate of the measurement uncertainties associated with the

emissions test results be included in the report.

1.5FACILITIES AND TEST LOCATION

All measurement facilities used to collect the measurement data are located at
X No.11, Wugong 6th Rd., Wugu Dist., New Taipei City, Taiwan.

CAB identifier: TW1309

Test site

Test Engineer

Remark

AC Conduction Room -

Not applicable, because EUT not
connect to AC Main Source direct.

Radiation

Tony Chao

RF Conducted

David Li

Remark: The lab has been recognized as the FCC accredited lab. under the KDB 974614 D01 and is
listed in the FCC pubic Access Link (PAL) database, FCC Registration No. :444940, the FCC Designation

No.:TW1309
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1.6 INSTRUMENT CALIBRATION
[ Conducted FCCICNCCAD |

Page:
Rev.:

Na.me of Manufacturer Model Serial Number Calibration Calibration
Equipment Date Due
EXA Signal Keysight N9010A MY53400256 | 2024-11-19 | 2025-11-18

Analyzer

Power Sensor Anritsu MA2411B 1911387 2024-08-30 2025-08-29

Power Sensor Anritsu MA2411B 1911386 2024-07-19 2025-07-18

Power Meter Anritsu ML2496A 2136002 2024-07-19 2025-07-18

DC Blocks Marvelous MVE6411 MVE-001 2024-0808 | 2025-08-07
Microwave

Software Radio Test Software Ver. 21

Na.me of Manufacturer Model Serial Number Calibration Calibration
Equipment Date Due

Signal Analyzer| KEYSIGHT N9010A MY52220817 2025-03-05 2026-03-04
Active Loop  |SCHWARZBEC| o \-5 1513.60 | 1513-60-028 | 2024-12-11 2025-12-10
Antenna K
Theragt';ygro WISEWIND 1206 DO7 2024-11-26 | 2025-11-25
Bi-Log Antenna |Sunol Sciences JB3 A030105 2024-07-12 2025-07-11
Preamplifier EMEC EM330 060609 2025-02-20 2026-02-19
Cable Huber+Suhner |  104pEA | 20999%21000+ | ) 1 0807 | 2025-08-06
182330
Horn Antenna ETC MCTD 1209 |DRH13M02003 | 2024-12-20 2025-12-19
Preamplifier HP 8449B 3008A00965 2024-12-18 2025-12-17
Cable EMCI EMcio1g  |221012+230205) 5 0 0303 2026-03-02
+250204
Attenuator Mini-Circuits Bw-sows | BWSOWSO09- 1 505 0206 2026-02-05
966A-01
Site Validation CcCSs 966A N/A 2024-08-03 2025-08-02
High Pass |1 Microwave| 10430001800 | 00114004 | 2024-0612 | 2025-06-11
Filters 070S01
Pre-Amplifier EMCI EMC184045SE 980860 2024-12-02 2025-12-01
Horn Antenna SCHW':\(RZBEC BBHA9170 1047 2024-12-06 2025-12-05
Turn Table ccs CC-T-1F N/A N.C.R N.C.R
Controller ccs CC-C-1F N/A N.C.R N.C.R
Antenna Tower CCSs CC-A-1F N/A N.C.R N.C.R
Software e3 V9-210616¢c
Remark:

1. Each piece of equipment is scheduled for calibration once a year.
2. N.C.R. = No Calibration Required.

7183
00
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1.7 SUPPORT AND EUT ACCESSORIES EQUIPMENT
EUT Accessories Equipment
No. Name of Manufacturer Model Serial Number Calibration Calibration
Equipment Date Due
N/A
Support Unit List (Conducted)
No. Name of Manufacturer Model Serial Number Calibration Calibration
Equipment Date Due
1 NB(I) Lenovo L480 N/A N/A N/A
A | _32pinRed N/A N/A N/A N/A N/A
Power Cable
DEE VAN
B Adapter ENTERPRISE Dfﬁézisgzsdéz N/A N/A N/A
COLTD
c | 48pin to 10pin N/A N/A N/A N/A N/A
Green Cable
D UARTX'gypeC N/A N/A N/A N/A N/A
g | TYPe-CLOUSBI - oRreEN 60408 N/A N/A N/A
Cable
Support Unit List (RSE)
No Name of Manufacturer Model Serial Number Calibration Calibration
Equipment Date Due
1 NB(D) Lenovo ThinkPad X260 N/A N/A N/A
2 Adapter Lenovo ADLX45DLC3A N/A N/A N/A
A |TYPeCLUSB | opreN 60408 N/A N/A N/A
Cable
DEE VAN
B Adapter ENTERPRISE D?Sézing;’déz N/A N/A N/A
COLTD
UARTX';ypeC N/A N/A N/A N/A N/A
Antenna N/A N/A N/A N/A N/A
32pin Red N/A N/A N/A N/A N/A
Power Cable
| 48pin to 10pin N/A N/A N/A N/A N/A
Green Cable
NB(D) Lenovo ThinkPad X260 N/A N/A N/A
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1.8 TEST SETUP DIAGRAM

Conducted RSE Setup

1 b EUT

1.9TEST PROGRAM

This EUT uses "Tera Term" software and setup command to set the frequency,
modulation, and power to allow the sample to continuously transmit.

1.10 TEST METHODOLOGY AND APPLIED STANDARDS

The test methodology, setups and results comply with all requirements in accordance
with ANSI C63.10:2013, FCC Part 2, FCC Part 15.247, KDB 558074 DO1.
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2. TEST SUMMARY
FCC Report
Standard ; Test Item Result
: Section
Section
15.203 1.3 Antenna Requirement Pass
15.207(a) 4.1 AC Conducted Emission N/A
15.247(a)(2) 4.2 6 dB Bandwidth Pass
- 4.2 Occupied Bandwidth (99%) Pass
15.247(b)(3) 4.3 Output Power Measurement Pass
15.247(e) 4.4 Power Spectral Density Pass
15.247(d) 4.5 Conducted Band Edge Pass
15.247(d) 4.5 Conducted Emission Pass
15.247(d)
15.205 4.6 Radiation Band Edge Pass
15.209
15.247(d)
15.205 4.6 Radiation Spurious Emission Pass
15.209

10 /83
00
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3. DESCRIPTION OF TEST MODES
3.1 THE WORST MODE OF OPERATING CONDITION

BLE Mode (125Kbps)
BLE Mode (500Kbps)
BLE Mode (1Mbps)
BLE Mode (2Mbps)

Operation mode

BLE Mode (125Kbps)
1.Lowest Channel : 2402MHz
2.Middle Channel : 2442MHz
3.Highest Channel : 2480MHz

BLE Mode (500Kbps)
1.Lowest Channel : 2402MHz
2.Middle Channel : 2442MHz
3.Highest Channel : 2480MHz
Test Channel Frequencies
BLE Mode (1Mbps)

1.Lowest Channel : 2402MHz
2.Middle Channel : 2442MHz
3.Highest Channel : 2480MHz

BLE Mode (2Mbps)

1.Lowest Channel : 2402MHz
2.Middle Channel : 2442MHz

3.Highest Channel : 2480MHz

Remark:
1. EUT pre-scanned data rate of output power for each mode, the worst data rate were
recorded in this report.
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3.2THE WORST MODE OF MEASUREMENT

Radiated Emission Measurement Above 1G

Test Condition Radiated Emission Above 1G
Power supply Mode [Mode 1: EUT power by DC 12V
Worst Mode X] Mode 1 [ ] Mode 2 [ ] Mode 3 [ ] Mode 4

[ ] Placed in fixed position.

.. [ ] Placed in fixed position at X-Plane (E2-Plane)
VAL HEETITEN [ ] Placed in fixed position at Y-Plane (E1-Plane)
X] Placed in fixed position at Z-Plane (H-Plane)

Radiated Emission Measurement Below 1G
Test Condition Radiated Emission Below 1G
Power supply Mode(Mode 1: EUT power by DC 12V
Worst Mode X] Mode 1 [ ] Mode 2 [ ] Mode 3 [ ] Mode 4

Remark:
1. The worst mode was record in this test report.
2. EUT pre-scanned in three axis ,X,Y, Z and two polarity, for radiated measurement. The

worst case(Z-Plane) were recorded in this report
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3.3EUT DUTY CYCLE

Page: 13 /83
Rev.: 00

Temperature: 21.5C Test date: March 24, 2025
Humidity: 51% RH Tested by: David Li
Duty Cycle (%) Duty Factor (dB) VBW setting
ot = Ton / (Ton+Toff) ~10%l0g ( 1/Duty Cycle) T ) (kH2)
BLE 125k 100.00 0.00 0.00 0.01
BLE 500k 100.00 0.00 0.00 0.01
BLE 1M 100.00 0.00 0.00 0.01
BLE 2M 100.00 0.00 0.00 0.01
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BLE 1M LowCHO00-2402
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BLE 125k LowCHO00-2402
‘Aaglent Spectrum Anslyzer - Sept SA (== ‘Aglent Spectrum Anslyzes - Swept SA [E=SfR
AL % lson o Sesean AT A CTETITET:Y p— AL D v AT A Frequency
enter Freq 2.402000000 GHz | Avg Type: Log-Pwr ° o8 d enter Freq 2.402000000 GHz ) Avg Type: Log-Pwr
PMO: st —»— Trig: Free Run P st > Trig: Free Run
\FGainion  #Amen: 30 dB \FCaimiow  #Atten: 30.dB
Auto Tune. W TR Auto Tune:
Ref Offset 0.2 dB. .000 ms Ref Offset0.2 dB AMkr3 .ﬂcw ms
10 agidiv_ Ref 20.00 dBm -0.02 dB 10 dB/iv_ Ref 20.00 dBm 0.00 dB
Log Log
7S CenterFreq Y L] CenterFreq
2.402000000 GHz 2.402000000 GHz
StartFreq StartFreq
2.402000000 GHz 2.402000000 GHz
Stop Freq StopFreq
2.402000000 GHz, 2.402000000 GHz
‘Center 2.402000000 GHz ‘Span 0 Hz CF Step| (Center 2.402000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 8.0 MHz Sweep 5.000 ms (1001 pts) 8.000000 MHz Res BW 8 MHz #VBW 8.0 MHz Sweep 5.000 ms (1001 pts) 8000000 MHz
L "
[ [ FUNCTION [ FUNCIONWIDTHL FuNcTON vaLLE IR | e wone Tac] [ FUNCTON [ FUNCION WIDTH] FUKCTION VALUE I [rute "
14z 3000ms ) 00248 1Azt 3000ms () s00d8
000 ms. 000 ms m
=Y 3000ms () 0.02dB FreqOffset 3 A4 t oA 3000ms (A1 0.00 4B FreqOffset
4 F 1.000 m: 7 dBm 0Hz 4 F t 1,000 ms 8.40 dBm OHz
5 5 =
5 6
7 7
8 8
] 9
10 10
i - 1
- sams = srams
BLE_ 500k _LowCH00-2402 BLE 2M LowCH00-2402
‘Aaglent Spectrum Anslyzer - Sept SA (== ‘Aglent Spectrum Anslyzes - Swept SA [E=SfR
AL % lson o Sesean AT A CEEITET:Y p—— AL D Sesean AT A Frequency
enter Freq 2.402000000 GHz | Avg Type: Log-Pwr ¢ d enter Freq 2.402000000 GHz ) Avg Type: Log-Pwr
NG Fast > Trig: Free Run NG Fast —+ Tng: FreeRun
\FGainLow  #Atten: 30 9B [FGainiow  #Amen: 30 dB
Auto Tune. W TR Auto Tune:
RefOffset 0.2 dB. Ref Offset0.2 dB AMkr3 3.000 ms
10 agidiv_ Ref 20.00 dBm 10 dB/iv_ Ref 20.00 dBm 0.01 dB
Log Log A4
Center Freq ' Center Freq
2.402000000 GHz 2.402000000 GHz
StartFreq StartFreq
2.402000000 GHz 2.402000000 GHz
Stop Freq StopFreq
2.402000000 GHz, 2.402000000 GHz
‘Center 2.402000000 GHz ‘Span 0 Hz CF Step| (Center 2.402000000 GHz Span 0 Hz CF Step
Res BW 8 MHz #VBW 8.0 MHz Sweep 5.000 ms (1001 pts) 8.000000 MHz Res BW 8 MHz #VBW 8.0 MHz Sweep 5.000 ms (1001 pts) 8000000 MHz
L "
B T e - [ - (=T T Facion Trconon] e =
1Az 3000ms &) 00148 18zt 1000ms a1 00148
000 ms. 000 ms .36 dBm
=Y t 8 3000ms (&) 0.01dB FreqOffset 3 A4 t oA 3000ms (A1 0.01dB FreqOffset
4 F t 1.000 ms. 35 dBm 0 Hz 4 F 1.000 m: 6 dBm 0Hz
5 5 =
5 6
7 7
8 8
] 9
10 10
i - 1
- sams = srams
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4. TEST RESULT

4.1 AC POWER LINE CONDUCTED EMISSION
4.1.1 Test Limit
According to 815.207(a),

Frequency Range Limits(dBuV)
(MHz) Quasi-peak Average
0.15t0 0.50 66 to 56* 56 to 46*
0.50to 5 56 46
5to 30 60 50

* Decreases with the logarithm of the frequency.

4.1.2 Test Procedure

Test method Refer as ANSI C63.10: 2013 clause 6.2,

1. The EUT was placed on a non-conducted table, which is 0.8m above horizontal
ground plane and 0.4m above vertical ground plane.

2.  EUT connected to the line impedance stabilization network (LISN)

3. Receiver set RBW of 9kHz and Detector Peak, and note as quasi-peak and
average.

4. Maximum procedure was performed on the six highest emissions to ensure EUT
compliance.

5. Recorded Line for Neutral and Line.

4.1.3 Test Setup

Vertical reference ground plane
7 EMI receiver
——
I ]
—IV 80cm
Y,

4.1.4 Test Result

Not applicable, because EUT not connect to AC Main Source direct.

LISN Horizontal reference ground

plane
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4.26dB BANDWIDTH AND OCCUPIED BANDWIDTH(99%)

42.1 TestLimit
According to §15.247(a)(2),
6 dB Bandwidth

Limit Shall be at least 500kHz

Occupied Bandwidth(99%) : For reporting purposes only.

4.2.2 Test Procedure

Test method Refer as KDB 558074 D01 and ANSI C63.10: 2013 clause 6.9.2.
1. The EUT RF output connected to the spectrum analyzer by RF cable.

2. Setting maximum power transmit of EUT

3. SAset RBW = 100kHz, VBW = 300kHz and Detector = Peak, to measurement 6 dB
Bandwidth.

4. SAset RBW = 1% ~ 5% OBW, VBW = three times the RBW and Detector = Peak, to
measurement 99% Bandwidth

5. Measure and record the result of 6 dB Bandwidth and 99% Bandwidth. in the test
report.

4.2.3 Test Setup

Refer to section 1.8.
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4.2.4 Test Result

Temperature: 21.5C Test date: March 24, 2025
Humidity: 51% RH Tested by: David Li
6dB BANDWIDTH
BLE 125k mode(Payload S=8)
Frequenc 6dB Required
(sle) y BW BW Result
(MHz) (MHz)
2402 0.6758 =05 PASS
2442 0.6836 =05 PASS
2480 0.6785 =05 PASS
BLE 500k mode(Payload S=2)
Frequenc 6dB Required
(I?IIHZ) y BW BW Result
(MHz) (MHz)
2402 0.6808 =05 PASS
2442 0.6809 =05 PASS
2480 0.6777 =05 PASS
BLE 1M mode
Frequenc 6dB Required
(sle) y BW BW Result
(MHz) (MHz)
2402 0.6756 =05 PASS
2442 0.6643 =05 PASS
2480 0.6836 =05 PASS
BLE 2M mode
Frequenc 6dB Required
(&Hz) y BW BW Result
(MHz) (MHz)
2402 1.408 =05 PASS
2442 1413 =05 PASS
2480 1.406 =05 PASS

Page:
Rev.:
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BANDWIDTH 99%

BLE 125k mode(Payload S=8)

Frequency (MHz) 99%Bandwidth (MHz)
2402 1.0128
2442 1.0193
2480 1.0197

BLE 500k mode(Payload S=2)

Frequency (MHz) 99%Bandwidth (MHz)
2402 1.0256
2442 1.0176
2480 1.0216
BLE 1M mode
Frequency (MHz) 99%Bandwidth (MHz)
2402 1.0178
2442 1.0021
2480 1.0204
BLE 2M mode
Frequency (MHz) 99%Bandwidth (MHz)
2402 2.0134
2442 2.0217
2480 2.0166

Page:
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OBW_BLE 500k _LowCHO00-2402MHz

I— nm...dm ="l P— nm.....uw I="-c )
E At AT i G AUT 07-58:21 P Mar 24,2025
[ 2402600000 GHz Frequency [ Freq: 2.402000000 GH Radio Std: N Frequency
smnr Fm 2402000000 GHz ] o e v 100100 smor Fm 2402000000 GHz ] o he ;“ v 100100 o lone
WFGsintow  #Atien: 30 dB Radia Device: BTS WEGsiniow  #Atten: 30dB Radic Device: BTS
Ref Offset0.2 dB Ref Offset 0.2 dB
10 dB/div Ref 20.00 dBm 0 dBidiv Ref 20.00 dBm
o Log
Center Freq Center Freq
2402000000 GHz 2402000000 GHz
CF Step CF Step’
300,000 kHz, 300.000 kHz
Center 2.402 GHz Span 3 MHz |auto Man Center 2.402 GHz Span 3 MHz| [auto Man|
#Res BW 100 kHz #VBW 300 kHz Sweep 1ms #Res BW 100 kHz #VBW 300 kHz Sweep 1m
Occupied Bandwidth Total Power 7.26 dBm Freq Offset Occupied Bandwidth Total Power 7.18 dBm FreqOffset
0Hz OHz
1.0304 MHz 1.0389 MHz
Transmit Freq Error 1.439 kHz OBW Power 99.00 % Transmit Freq Error 1.421 kHz OBW Power 99.00 %
x dB Bandwidth 675.8 kHz x dB -6.00 dB x dB Bandwidth 680.8 kHz x dB -6.00 dB
usa staTus sa sTaTus,
OBW BLE 125k _MidCH20-2442MHz OBW BLE 500k _MidCH20-2442MHz
Rty nm...dm =l | VRt nm.....uw =)
DETEICITF TN p—— wsen TERETTFIRTE] —
0000 GH; Radio Std: N Center Freq: 2442000000 GH Radio Std: N
smor Frvq ZMZODUODU GHz e vheid. 100100 a one antor Froq 2.!-42000000 GHz | e vaheid 1001100 o tane
WFGainiow  #Amen: 30 dB Radio Device: BTS WFGsiniow  #Amten: Radio Device: BTS
Ref Offset0.2 dB Ref Offset 0.2 d8
0 dBidiv Ref 20.00 dBm 0 dBidiv Ref 20.00 dBm
Log Log
CenterFreq Center Freq
2442000000 GHz 2442000000 GHz
CF Step| CF Step
300,000 kHz, 300.000 kHz
Center 2442 GHz Span 3 MHz |auto Man Center 2.442 GHz Span 3 MHz| [auto Man|
#Res BW 100 kHz #VBW 300 kHz Sweep 1ms H#Res BW 100 kHz #VBW 300 kHz Sweep 1m
Occupied Bandwidth Total Power 7.09 dBm Freq Offset Occupied Bandwidth Total Power 7.12 dBm FreqOffset
0 Hz| 0Hz
1.0336 MHz 1.0335 MHz
Transmit Freq Error 1.214 kHz OBW Power 99.00 % Transmit Freq Error 1.641 kHz OBW Power 99.00 %
x dB Bandwidth 683.6 kHz x dB -6.00 dB x dB Bandwidth 680.9 kHz x dB -6.00 dB
s status s satus)
OBW_BLE 125k HighCH39-2480MHz OBW_BLE 500k _HighCH39-2480MHz
Rty PR PO =l | VSRR omOcopa =)
DETTICLTF TN p— TETFTETFIRTE] —
smor Frvq ZdBUODﬂODl‘I GHz | E"“'F":':guf.m“"’:“v::m gy e St Nane antor Froq Z.G-BU(IIJUOIJU GHz | E"“'F":':guf.m“"’:“v::m yopgg e St None
WFGainiow  #Amen: 30 d Radio Device: BTS WEGsinLow  #Atten: 30 d Radio Device: BTS
Ref Offset0.2 dB Ref Offset 0.2 d8
0 dBidiv Ref 20.00 dBm Ref 20.00 dBm
Log
CenterFreq Center Freq
2480000000 GHz 2480000000 GHz
CF Step| CF Step
300,000 kHz, 300.000 kHz
Center 248 GHz Span 3 MHz |auto Man Center 2.48 GHz Span 3 MHz| [auto Man|
#Res BW 100 kHz #VBW 300 kHz Sweep 1ms H#Res BW 100 kHz #VBW 300 kHz Sweep 1m
Occupied Bandwidth Total Power 7.07 dBm Freq Offset Occupied Bandwidth Total Power 7.07 dBm FreqOffset
0 Hz| 0Hz
1.0346 MHz 1.0343 MHz
Transmit Freq Error 1.803 kHz OBW Power 99.00 % Transmit Freq Error 943 Hz OBW Power 99.00 %
x dB Bandwidth 678.5 kHz x dB -6.00 dB x dB Bandwidth 677.7 kHz x dB -6.00 dB
s status s satus)
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OBW BLE 2M_LowCHO00-2402MHz

OBW _BLE 1M _LowCH00-2402MHz
ten Specrom e Deeopes o0 = pert pecam o Decuped O =
n - 5 5 Nome | Frequency - 5 . 3 AGE000000 GHE Frequency
enter Freq 2.402000000 GHz 7-““’"""":"":::m 00100 d: Nane enter Freq 2.402000000 GHz o F vyl 1001100
WFGainiow  #Amen: 30 dB Radio Device: BTS WEGsiniow  #Atten: 30 dB Radio Device: BTS
Ref Offset0.2 dB Ref Offset 0.2 d8
0 dBidiv Ref 20.00 dBm 0 dBidiv Ref 20.00 dBm
Lo Lo
CenterFreq Center Freq
2402000000 GHz 2.402000000 GHz
CF Step| CF Step
300,000 kHz, 300.000 kHz
Center 2.402 GHz Span 3 MHz |auto Man Center 2.402 GHz Span 3 MHz| [auto Man|
#Res BW 100 kHz #VBW 300 kHz Sweep 1ms #Res BW 100 kHz #VBW 300 kHz Sweep 1m
Occupied Bandwidth Total Power 7.23 dBm Freq Offset Occupied Bandwidth Total Power 8.48 dBm FreqOffset
0 Hz| 0Hz
1.0305 MHz 2.0027 MHz
Transmit Freq Error 2.783 kHz OBW Power 99.00 % Transmit Freq Error 3.872 kHz OBW Power 99.00 %
x dB Bandwidth 675.6 kHz x dB -6.00 dB x dB Bandwidth 1.408 MHz x dB -6.00 dB
s sarus = starus
OBW_BLE 1M_MidCH20-2442MHz OBW_BLE 2M_MidCH20-2442MHz
hent Specmum Aeslyrer Decupied (= [Ty e — =
= TR = sdia St None | Frequency = YXTY Conier Fre: 2400000 GHE  Rsdio i None | Freauency
‘Center Freq: 2442000000 GH Radio Std: N 7 :
enter Freq 2.442000000 GHz +| Tﬂ';“':nw AngH:\d 00100 o ane enter Freq 2.442000000 GHz +| e Mvgihia: 100100
WFGainiow  #Amen: 30 dB Radio Device: BTS WEGsiniow  #Atten: 30 dB Radio Device: BTS
Ref Offset0.2 dB Ref Offset 0.2 d8
0 dBidiv Ref 20.00 dBm 0 dBidiv Ref 20.00 dBm
Lo Lo
CenterFreq Center Freq
2442000000 GHz 2442000000 GHz
CF Step| CF Step
300,000 kHz, 300.000 kHz
Center 2442 GHz Span 3 MHz |auto Man Center 2.442 GHz Span 3 MHz| [auto Man|
#Res BW 100 kHz #VBW 300 kHz Sweep 1ms #Res BW 100 kHz #VBW 300 kHz Sweep 1m
Occupied Bandwidth Total Power 7.11 dBm Freq Offset Occupied Bandwidth Total Power 8.37 dBm FreqOffset
0 Hz| 0Hz
1.0200 MHz 2.0079 MHz
Transmit Freq Error 2.689 kHz OBW Power 99.00 % Transmit Freq Error 1.619 kHz OBW Power 99.00 %
x dB Bandwidth 664.3 kHz x dB -6.00 dB x dB Bandwidth 1.413 MHz x dB -6.00 dB
s sarus = starus
OBW_BLE 1M_HighCH39-2480MHz OBW_BLE 2M_HighCH39-2480MHz
Hent Specium hostyen - Decupied P =ra ASRenE Specim heatyes - Occuped YT =
AL E 6N CETTT TN pa— AL = I - T M T MCEEIITEE 2] pa—
00000 GH: Radio Ste: N :
enter Freq 2.480000000 GHz ] Ngm:m Jr— o lone enter Freq 2.480000000 GHz S e AvaHeId: 1007100
WFGainLow Radio Device: BTS WIFGain:Low #Atten: 30dB Radio Device: BTS
Ref Offset0.2 dB Ref Offset 0.2 dB
10 dBJdiv Ref 20.00 dBm 0 dBJdiv Ref 20.00 dBm
Lo L
Center Freq Center Freq
2480000000 GHz 2480000000 GHz
CF Step CF Step’
300,000 kHz, 300.000 kHz
Center 248 GHz Span 3 MHz |auto Man Center 2.48 GHz Span 3 MHz| [auto Man|
#Res BW 100 kHz #VBW 300 kHz Sweep 1ms H#Res BW 100 kHz #VBW 300 kHz Sweep 1m
Occupied Bandwidth Total Power 7.03 dBm Freq Offset Occupied Bandwidth Total Power 8.35 dBm FreqOffset
0Hz OHz
1.0347 MHz 2.0004 MHz
Transmit Freq Error 3.083 kHz OBW Power 99.00 % Transmit Freq Error 2.937 kHz OBW Power 99.00 %
x dB Bandwidth 683.6 kHz x dB -6.00 dB x dB Bandwidth 1.406 MHz x dB -6.00 dB
usa starus uss sarus
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BANDWIDTH 99%

IC OBW_BLE 125k LowCHO00-2402MHz IC OBW_BLE 500k_LowCHO00-2402MHz

Hent Specium hostyen - Decupied P =ra ASRenE Specim heatyes - Occuped YT =
AL E SENSEIN ALIGH AT CEIL T AL = I I ALIGH AT CETITEEEC] —
< 2.402000000 GH: Radio Ste: N Center Freq: 2.402000000 GHz Radio Std: None
enter Freq 2.402000000 GHz ] TE'F"M 2 Ngm:m Jr— o lone enter Freq 2.402000000 GHz i 2 AvaHeId: 1007100
WFGsintow  #Atien: 30 dB Radia Device: BTS WEGsiniow  #Atten: 30dB Radic Device: BTS
Ref Offset0.2 dB Ref Offset 0.2 dB
10 dBJdiv Ref 20.00 dBm 0 dBJdiv Ref 20.00 dBm
Lo Log
Center Freq t t - - t t Center Freq
2402000000 GHz 2402000000 GHz
CF Step CF Step’
300,000 kHz, 300.000 kHz
Center 2.402 GHz Span 3 MHz |auto Man Center 2.402 GHz Span 3 MHz| [auto Man|
#Res BW 30 kHz #VBW 100 kHz Sweep 10.07 ms, #Res BW 30 kHz #VBW 100 kHz Sweep 10.07 ms|
Occupied Bandwidth Total Power 8.35 dBm Freq Offset Occupied Bandwidth Total Power 8.23 dBm FreqOffset
0Hz OHz
1.0128 MHz 1.0256 MHz
Transmit Freq Error -2.210 kHz OBW Power 99.00 % Transmit Freq Error =3.407 kHz OBW Power 99.00 %
x dB Bandwidth 672.8 kHz x dB -6.00 dB x dB Bandwidth 691.2 kHz x dB -6.00 dB
usa starus uss sarus
IC OBW _BLE 125k MidCH20-2442MHz IC OBW_BLE 500k MidCH20-2442MHz
tert Specium hoslyen - Decupied P = gten Specram e ecomied =T
AL " ; s T DRIl R "L ® E I A Frequency
© 443000000 G Radio Std: N ‘Center Freq: 2442000000 GH
enter Freq 2.442000000 GHz +| enter Avgm:m 100100 lia one enter Freq 2.442000000 GHz +| Tﬁ';m o Avgm:m 100100
WFGainiow  #Amen: 30 dB Radio Device: BTS WEGsinLow  #Atten: 30 d Radio Device: BTS
Ref Offset0.2 dB Ref Offset 0.2 d8
0 dBidiv Ref 20.00 dBm 0 dBidiv Ref 20.00 dBm
Log Log
CenterFreq i Center Freq
2442000000 GHz 2442000000 GHz
CF Step| I I I I CF Step
300,000 kHz, 300.000 kHz
Center 2442 GHz Span 3 MHz |auto Man Center 2.442 GHz Span 3 MHz| [auto Man|
#Res BW 30 kHz #VBW 100 kHz Sweep 10.07 ms, #Res BW 30 kHz #VBW 100 kHz Sweep 10.07 ms|
Occupied Bandwidth Total Power 8.14 dBm Freq Offset Occupied Bandwidth Total Power 8.23 dBm FreqOffset
0 Hz| 0Hz
1.0193 MHz ] 1.0176 MHz
Transmit Freq Error -2.101 kHz OBW Power 99.00 % Transmit Freq Error -2.830 kHz OBW Power 99.00 %
x dB Bandwidth 681.0 kHz x dB -6.00 dB x dB Bandwidth 675.8 kHz x dB -6.00 dB
s sarus = starus
IC OBW_BLE 125k HighCH39-2480MHz IC OBW_ BLE 500k HighCH39-2480MHz
tert Specium hoslyen - Decupied P = gten Specram e ecomied =T
AL o s TEE] A CETE Il R "L ® g TEE] A CETETIT R EY pa—
Center Freq: 2430000000 GH Radio Std: N Center Freq: 2430000000 GH Radio Std: N
enter Freq 2.480000000 GHz +| Tﬂ';“':nw Avgm:m 00100 o ane enter Freq 2.480000000 GHz +| Tﬂ';“':nw Avgm:m 00100 e hane
WFGainiow  #Amen: 30 d Radio Device: BTS WEGsiniow  #Atten: 30 dB Radio Device: BTS
Ref Offset0.2 dB Ref Offset 0.2 d8
0 dBidiv Ref 20.00 dBm 0 dBidiv Ref 20.00 dBm
Log Log
CenterFreq i Center Freq
2480000000 GHz 2480000000 GHz
CF Step| I I I I CF Step
300,000 kHz, 300.000 kHz
Center 248 GHz Span 3 MHz |auto Man Center 2.48 GHz Span 3 MHz| [auto Man|
#Res BW 30 kHz #VBW 100 kHz Sweep 10.07 ms, #Res BW 30 kHz #VBW 100 kHz Sweep 10.07 ms|
Occupied Bandwidth Total Power 8.17 dBm Freq Offset Occupied Bandwidth Total Power 8.16 dBm FreqOffset
0 Hz| 0Hz
1.0197 MHz ] 1.0216 MHz
Transmit Freq Error -3.264 kHz OBW Power 99.00 % Transmit Freq Error =2.212 kHz OBW Power 99.00 %
x dB Bandwidth 674.5 kHz x dB -6.00 dB x dB Bandwidth 684.5 kHz x dB -6.00 dB
s sarus = starus
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IC OBW BLE 2M_LowCH00-2402MHz

IC OBW _BLE 1M_LowCH00-2402MHz
hent Specmum Aeslyrer Decupied (= [Ty e — =
AL o 5 I DETEIILITZORTEN R "L ® E I .
enter Freq 2.402000000 GHz PO GHE g S Nene requeney enter Freq 2.402000000 GHz ce e . requency
WFGainiow  #Amen: 30 dB Radio Device: BTS rGainton | #Aten: 30 dB Radio Device: BTS
Ref Offset02 dB Ref Offset 02 dB
0 dBidiv Ref 20.00 dBm 0 dBidiv Ref 20.00 dBm
Lo Lo
CenterFreq CenterFreq
2402000000 GHz. 2.402000000 GHz
CF Step| CF Step
300,000 kHz 400.000 kHz
Center 2.402 GHz Span 3 MHz |auto Man Center 2.402 GHz Span 4 MHz| [auto Man|
#Res BW 30 kHz #VBW 100 kHz Sweep 10,07 ms, #Res BW 82 kHz #VBW 300 kHz Sweep 1.8 m:
Occupied Bandwidth Total Power 8.25 dBm Freq Offset Occupied Bandwidth Total Power 8.54 dBm FreqOffset
0 Hz| 0Hz
1.0178 MHz 2.0134 MHz
Transmit Freq Error -1.797 kHz OBW Power 99.00 % Transmit Freq Error 1.595 kHz OBW Power 99.00 %
x dB Bandwidth 677.2 kHz x dB -6.00 dB x dB Bandwidth 1.395 MHz x dB -6.00 dB
= sarus = starus
IC OBW _BLE 1M MidCH20-2442MHz IC OBW _BLE 2M_MidCH20-2442MHz
hent Specmum Aeslyrer Decupied (= [Ty e — =
AL o 5 T DRI p— "L ® E TEE] A GESEITT R EY pa—
‘Center Freq; 2.442000000 GH: Radia Std: N ‘Center Freq; 2.442000000 GH: Radio Std: N
enter Freq 2.442000000 GHz +| Tﬂ'F"“':HW Avgm:m 00100 o ane enter Freq 2.442000000 GHz +| Tﬂ'F"“':HW Avgm:m 00100 e hane
WFGainiow  #Amen: 30 dB Radio Device: BTS WEGsiniow  #Atten: 30 dB Radio Device: BTS
Ref Offset02 dB Ref Offset 02 dB
0 dBidiv Ref 20.00 dBm 0 dBidiv Ref 20.00 dBm
Lo Lo
CenterFreq CenterFreq
2442000000 GHz. 2.442000000 GHz
CF Step| CF Step
300,000 kHz 400.000 kHz
Center 2442 GHz Span 3 MHz |auto Man Center 2.442 GHz Span 4 MHz| [auto Man|
#Res BW 30 kHz #VBW 100 kHz Sweep 10,07 ms, #Res BW 82 kHz #VBW 300 kHz Sweep 1.8 m:
Occupied Bandwidth Total Power 8.20 dBm Freq Offset Occupied Bandwidth Total Power 8.33 dBm FreqOffset
0 Hz| 0Hz
1.0021 MHz 2.0217 MHz
Transmit Freq Error -1.165 kHz OBW Power 99.00 % Transmit Freq Error 1.321 kHz OBW Power 99.00 %
x dB Bandwidth 620.8 kHz x dB -6.00 dB x dB Bandwidth 1.400 MHz x dB -6.00 dB
= sarus = starus
IC OBW _BLE 1M_HighCH39-2480MHz IC OBW_BLE 2M_HighCH39-2480MHz
Hent Specium hostyen - Decupied P =ra ASRenE Specim heatyes - Occuped YT =
Snter Frog 2480000000 GHz oG madeSwitene | Freency onier Frog 2480000000 GFz CorterFreq 24s0000N e o td More | Freaueney
== AvglHold: 100/100 - =+ Trig: Free Run AvglHold: 100/100
WFGainLow Radio Device: BTS WIFGain:Low #Atten: 30dB Radio Device: BTS
Ref Offset0.2 dB Ref Offset02 dB
10 dBidiv Ref 20,00 dBm 0 dBJdiv Ref 20.00 dBm
Lo L
CenterFreq Center Freq
2.480000000 GHz. 2.480000000 GHz
CF Step CF Step’
300,000 kHz 400.000 kHz
Center 248 GHz Span 3 MHz |auto Man Center 2.48 GHz Span 4 MHz| [auto Man|
#Res BW 30 kHz #VBW 100 kHz Sweep 10,07 ms, #Res BW 82 kHz #VBW 300 kHz Sweep 1.8 m:
Occupied Bandwidth Total Power 8.10 dBm Freq Offset Occupied Bandwidth Total Power 8.34 dBm FreqOffset
0Hz OHz
1.0204 MHz 2.0166 MHz
Transmit Freq Error -2.241 kHz OBW Power 99.00 % Transmit Freq Error 2.163 kHz OBW Power 99.00 %
x dB Bandwidth 680.2 kHz x dB -6.00 dB x dB Bandwidth 1.398 MHz x dB -6.00 dB
usa starus uss sarus
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4.30UTPUT POWER MEASUREMENT

4.3.1 Test Limit
According to 815.247(b)(3)
Peak output power :

FCC
For systems using digital modulation in the 902-928 MHz, 2400-2483.5 MHz, and
5725-5850 MHz bands: 1 Watt.

Average output power : For reporting purposes only.

4.3.2 Test Procedure

Test method Refer as KDB 558074 D01

1. The EUT RF output connected to the power meter by RF cable.

2. Setting maximum power transmit of EUT.

3. The path loss was compensated to the results for each measurement.
4

Measure and record the result of Peak output power and Average output power. in
the test report.

4.3.3 Test Setup

Refer to section 1.8
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4.3.4 Test Result

Temperature: 21.5C Test date: March 24, 2025
Humidity: 51% RH Tested by: David Li
Peak & Average output power :
BLE 125k mode(Payload S=8):
CH Frequency Power Peak Output Power Required Limit
(MHz) Setting (dBm) (dBm)
0 2402 9 0.71 30
20 2442 9 0.58 30
39 2480 9 0.70 30
CH Frequency Power Avg. Output Power Required Limit
(MHz) Setting (dBm) (dBm)
0 2402 9 0.65 30
20 2442 9 0.54 30
39 2480 9 0.64 30
*Note:

1.Measured by power meter, cable loss 0.2 dB + Duty cycle factor has been offseted to the
power meter for Avg. power and cable loss has been offseted for Peak power measurement.

BLE 500k mode(Payload S=2):

CH Frequency Power Peak Output Power Required Limit
(MHz) Setting (dBm) (dBm)
0 2402 9 0.69 30
20 2442 9 0.59 30
39 2480 9 0.69 30
CH Frequency Power Avg. Output Power Required Limit
(MHz) Setting (dBm) (dBm)
0 2402 9 0.64 30
20 2442 9 0.53 30
39 2480 9 0.65 30
*Note:

1.Measured by power meter, cable loss 0.2 dB + Duty cycle factor has been offseted to the
power meter for Avg. power and cable loss has been offseted for Peak power measurement.
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BLE 1M mode:
CH Frequency Power Peak Output Power Required Limit
(MHz) Setting (dBm) (dBm)
0 2402 9 0.74 30
20 2442 9 0.62 30
39 2480 9 0.72 30
CH Frequency Power Avg. Output Power Required Limit
(MHz) Setting (dBm) (dBm)
0 2402 9 0.68 30
20 2442 9 0.57 30
39 2480 9 0.66 30
*Note:

1.Measured by power meter, cable loss 0.2 dB + Duty cycle factor has been offseted to the
power meter for Avg. power and cable loss has been offseted for Peak power measurement.

BLE 2M mode:
CH Frequency Power Peak Output Power Required Limit
(MHz) Setting (dBm) (dBm)
0 2402 9 0.71 30
20 2442 9 0.60 30
39 2480 9 0.70 30
CH Frequency Power Avg. Output Power Required Limit
(MHz) Setting (dBm) (dBm)
0 2402 9 0.66 30
20 2442 9 0.55 30
39 2480 9 0.65 30
*Note:

1.Measured by power meter, cable loss 0.2 dB + Duty cycle factor has been offseted to the
power meter for Avg. power and cable loss has been offseted for Peak power measurement.
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4 4POWER SPECTRAL DENSITY
441 TestLimit

According to 815.247(e)

For digitally modulated systems, the power spectral density conducted from the
intentional radiator to the antenna shall not be greater than 8 dBm in any 3 kHz band
during any time interval of continuous transmission.

X] Antenna not exceed 6 dBi : 8dBm
[ ] Antenna with DG greater than 6 dBi
[Limit=8—- (DG - 6) ]

[] Point-to-point operation :

Limit

4.4.2 Test Procedure

Test method Refer as KDB 558074 D01

1. The EUT RF output connected to the spectrum analyzer by RF cable.
2. Setting maximum power transmit of EUT

3. SAset RBW = 3kHz, VBW = 10kHz, Span = 1.5 times DTS Bandwidth (6 dB BW),
Detector = Peak, Sweep Time = Auto and Trace = Max hold.

4. The path loss was compensated to the results for each measurement by SA.
5. Mark the maximum level.

6. Measure and record the result of power spectral density. in the test report.
4.4.3 Test Setup

Refer to section 1.8.
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4.4.4 Test Result

Temperature: 21.5C Test date: March 24, 2025
Humidity: 51% RH Tested by: David Li
BLE 125k mode(Payload S=38)
Frequency RF Power Density Maximum Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2402 -12.59 8 PASS
2442 -12.82 8 PASS
2480 12,77 8 PASS
*Note:
1.cable loss as 0.2dB that offsets in the spectrum
BLE 500k mode(Payload S=2)
Frequency RF Power Density Maximum Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2402 -12.82 8 PASS
2442 -12.82 8 PASS
2480 -13.06 8 PASS
*Note:

1.cable loss as 0.2dB that offsets in the spectrum
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BLE 1M mode
Frequency RF Power Density Maximum Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2402 -12.81 8 PASS
2442 -12.67 8 PASS
2480 -12.84 8 PASS
*Note:
1.cable loss as 0.2dB that offsets in the spectrum
BLE 2M mode
Frequency RF Power Density Maximum Limit Result
(MHz) (dBm/3kHz) (dBm/3kHz)
2402 -15.51 8 PASS
2442 -15.66 8 PASS
2480 -15.60 8 PASS
*Note:

28 /83
00

This document cannot be reproduced except in full, without prior written approval of the Company. ZA# & RGN T EHmSF 0] » R o EirES -



Project No.: TM-2503000019P

Report No.:

Test Data
Power Density

PSD_BLE 125k _LowCH00-2402MHz

TMWK2503001004KR

29
00

Page:
Rev.:

/83

PSD_BLE 500k_LowCHO00-2402MHz

‘Aglent Spectrum Ansyaer - Swept SA =l ) =)
AL CEE MG AT | 07492 E AIGH AT
enter Freq 2.402000000 GHz #Avg Type: RIS "y | Frequency #Avg Type: RMS Frequency
PNGWide T Trig: Free Run ; Trig: Free Run
IFGainlow  #Atten: 30 d #Aten: 30 ol
e Auto Tune — Auto Tune
[ Mkr1 2.401 Rt Giast B2 4B Mkr1 2.401 9 Z|
10 ¢8/dy  Ref 20.00 dBm 10deiv  Ref 20.00 dBm Bm
Log Log
Center Freq Center Freq
2402000000 GHz. 2.402000000 GHz
Start Freq StartFreq
.‘ 2.4014931560 GHz ’1 2401489400 GHz
m " Stop Freq e i StopFreq
2402506850 GHz 2.402610600 GHz
CF Step CF Step’
101.370 kHz 102120 kHz
|Auto Man, |Aute Man|
Freq Offset, FreqOffset
0Hz OHz
Center 2.4020000 GHz ‘Span 1.014 MHz ‘Center 2.4020000 GHz Span 1.021 MHz,
[#Res BW 3.0 kHz #VBW 10 kHz ‘Sweep 32.20 ms (1001 pts) [#Res BW 3.0 kHz #VBW 10 kHz ‘Sweep 32.47 ms (1001 pts),
usa sTarus uss sraTus
PSD _BLE 125k MidCH20-2442MHz PSD_BLE 500k MidCH20-2442MHz
Aglent Spectrum Arnsyaer - Swept SA T=lw gtent Specam Ao RS E==r
AL CEE C A CETET LTI R——" "L [ A EEERTEIETE p—
enter Freq 2.442000000 GHz | #Avg Type: RMS - o8 d enter Freq 2.442000000 GHz | #Avg Type: RMS i 5s
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4.5CONDUCTED BAND EDGE AND SPURIOUS EMISSION

4.5.1 Test Limit
According to 815.247(d)
FCC: In any 100 kHz bandwidth outside the authorized frequency band,

Non-restricted bands shall be attenuated at least 20 dB/30 dB relative to the maximum
PSD level in 100 kHz by RF conducted or a radiated measurement which fall in the
restricted bands, as defined in 815.205(a), must also comply with the radiated emission
limits specified in §15.209(a).

45.2 Test Procedure
Test method Refer as KDB 558074 D01

1. EUT RF output port connected to the SA by RF cable, and the path loss was
compensated to result.

2. SA setting, RBW=100kHz, VBW=300kHz, Detector=Peak, Trace mode = max hold,
SWT = Auto.

3. In any 100 kHz bandwidth outside the authorized frequency band, shall be attenuated
at least 20 dB relative to the maximum in-band peak PSD level in 100 kHz when
conducted power procedure is used. If the transmitter complies with the conducted
power limits based on the use of RMS averaging over a time interval, the attenuation
required under this paragraph shall be 30 dB instead of 20 dB.

4.5.3 Test Setup
Refer to section 1.8.

4.5.4 Test Result

Temperature: 21.5C Test date: March 24, 2025
Humidity: 51% RH Tested by: David Li
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